Bill To: Ship Yo: 5 Order Datec:05/07/2010  CERTIFI

SIDERTOL SA DE cv SIDERTUL SA DE CV PO No:PLESRA~TOTL
RECE SID9309L1ERRO a07 GRAND CENTRAT, BLVD Mill Order No:3733373
AVENIDA PRESIDENTE MASARYK MILO DTSTRIBUTION CERNTER Load No:13081487 5] GERDAL
MEXICO CLTY DE LAREDO T Mand fast No:2009266
11579 : MK 78045 us-
SIZE GRADE LENGTH
SEECTETCATIONS W14 X 344 / W360 X 5% 982/572-50 40 FT / 12.192 M
ASTM A6~05a, RAY92-DBa, AS72-06
HEAT NO: 22541820 CHEMICAL BNALYS!S
c Mn P 3 54 Cu Ni cr Mo Sn v nL Nb CF
.09 .85 L0013 038 .26 .34 .09 L3 .030 .00 . 001 003 .017 .31
PUYSTIOAL PROFERTIRS
Yield Strongtl Tensilo Strongth fpocimen Area Elongatien
K51 MPa KS1 Mba 3 Tn Sq om % Gage Length
5.4 382.D 15,0 517.1 0.634 4.09 24.9 81In 200 rmm
57.8 398,5 16.7 524.8 0.613 3.85 24,1 BIn 200 mm

IENSTLE TEST RATIOS
YLD/TENS YT.H/TENS
.14 5

ALl manufacturing processes of this product, including electric arc MELTING and continuouy CAST,
CMTR complies with EN 10204 3.1

"I hercby certify that the contents of this report aro correct and agearako. R1L tests and opel
material manufacturer or its sub-contracters, when applicable, aro in compliance with the roquia
specificatlons and applicable purchaser designated requlrements."

'Signedaf;ﬂfazﬁrq“¢,¢, e i T e Bato s May. 28, 2010 Signed:
Tom L. Harringtan: Quallty E%surance Managas Notvary PubiTic (if appll




